
 

 
 

 

 
Water 2024, 16, 661. https://doi.org/10.3390/w16050661 www.mdpi.com/journal/water 

Review 

Research Advancements in Swine Wastewater Treatment  

and Resource-Based Safe Utilization Management Technology 

Model Construction 

Biao Chen 1, Yong Zhu 2, Meijin Wu 3, Yanchun Xiao 1, Jing Huang 1, Chengfei Lin 4 and Boqi Weng 5,* 

1 Institute of Food Science and Technology, Fujian Academy of Agricultural Sciences, Fuzhou 350003, China; 

faashjkxgroup@163.com (B.C.); xiaoyanchun@faas.cn (Y.X.); lzzjing@163.com (J.H.) 
2 College of Environment and Safety Engineering, Fuzhou University, Fuzhou 350108, China; 

210627077@fzu.edu.cn 
3 Rural Revitalization Comprehensive Service Center, Fangtian Township, Ninghua County,  
[...]
adsorption. The biochar had a synergistic effect on the adsorption of Zn2+/Cu2+ and antibiot-

ics, and the presence of Zn2+/Cu2+ in wastewater was beneficial to the removal of antibiotics. 

In addition, some researchers began to focus on the adsorption and crystallization of recy-

clable nutrients in swine wastewater, such as the use of the magnesium ammonium phos-

phate crystallization method to combine NH4+, PO43−, and Mg2+ in wastewater to form mag-

nesium ammonium phosphate precipitation [35]. The combination of adsorption technol-

ogy and struvite precipitation can not only improve the removal efficiency but also simul-

taneously recover nutrients abundant in swine wastewater [36]. Notably, the recycled final 

product has a much lower production cost than those of other traditional slow-release ferti-

lizers on the market with the same efficacy. 

4.1.3. AOP 

AOP are commonly employed to treat various types of wastewater. That is, they gen-

erate hydroxyl radicals (·OH) using various catalysts like ozone, chlorine oxidants, and 

hydrogen peroxide [5] to convert refractory organics into easily degradable organics or 

completely oxidize them into CO2 and H2O. AOP have unique advantages in the treatment 

of swine wastewater containing high concentrations of organic matter (including most re-

fractory organic matter), which can rapidly promote the mineralization and decomposi-

tion of organic matter in wastewater [1] and may be the most suitable method for remov-

ing refractory organic matter in swine wastewater [4]. Currently, AOP that have been 

widely studied and applied can be divided into Fenton, ozone catalytic oxidation, electro-

chemical oxidation [37], UV/hydrogen peroxide, photocatalytic oxidation, and so on. 

As a commonly used AOP method, the Fenton catalytic oxidation process generates 

·OH in an acidic medium through the catalysis of iron-rich compounds and the subse-

quent decomposition of hydrogen peroxide, among other factors. Its related research pro-

gress has been introduced in detail in the literature [1]. In addition, because of the short-

comings of the traditional Fenton method, such as the production of iron-containing 

sludge and the narrow application range of pH, Fenton-like treatment methods applied 

to swine wastewater treatment have begun to emerge [38]. In this regard, Qian et al. [39] 

used a combined process of biodegradation and deep oxidation to treat swine wastewater. 

Most conventional organic pollutants (the COD removal rate was 75%) were removed by 

an up-flow anaerobic sludge blanket (UASB) and sequencing batch reactor. Then, the av-

erage antibiotic removal rate of 74% was obtained by the Fenton-like oxidation method 

(with the participation of citric acid). At the same time, the treatment efficiency of the Fen-

ton-like method was higher than that of the traditional Fenton method (74%:5%). This 

could be attributed to the chelation of citric acid with Fe2+/Fe3+, which led to an increase in 

the solubility of Fe2+/Fe3+ and further promoted the formation of ·OH. 

The ozone catalytic oxidation method is divided into homogeneous and heterogene-

ous catalytic oxidation, which has strong decolorization and organic matter decomposi-

tion ability. However, because of the reaction involving multiphase interfaces, the appli-

cation of the ozone process requires a suitable gas–liquid contactor, which requires huge 

investment and maintenance costs, and its economic cost is much higher than that of the 

Fenton method. 

Heterogeneous photocatalytic oxidation methods have been successfully explored in 

the treatment of various polluted air and water bodies [40], but there have been a few 

studies on swine wastewater, which is speculated to be related to the turbidity and com-

plex pollutant components of swine wastewater. García et al. [41] used the heterogeneous 

photocatalytic degradation of COD in swine wastewater and found that the removal rate 



Water 2024, 16, 661 8 of 17 
 

 

of COD could reach 91.7%. Considering the cost, AOP are generally combined with other 

technologies to treat swine wastewater, especially as pretreatment or advanced treatment. 

Compared with traditional processes, AOP can effectively remove organic pollutants and 

basically do not produce biological sludge; they have short time consumption and high 

efficiency [1]. However, their construction and operation costs are high, and the toxicity 

of degradation products (including intermediates) produced in AOP processes may be 

higher than that of the target degradation products [42]. 

4.2. Biological Method 

Although the physical and chemical methods have the advantages of quick effect as 

mentioned above, avoiding the possibility of secondary pollution is difficult. In contrast, 

the biological method has more advantages, such as stable effects and low costs. Accord-

ing to different treatment subjects, biological treatment methods can be roughly divided 

into aerobic treatment, anaerobic digestion (AD), constructed wetlands, microalgae, and 

phytoremediation, among others. 

4.2.1. Aerobic Treatment 

Aerobic treatment (also known as aerobic biological treatment) uses aerobic microor-

ganisms (including facultative microorganisms) to efficiently degrade organic matter in 

wastewater under aerobic conditions to achieve harmless discharge. At present, the acti-

vated sludge process and its variants are the most widely used aerobic biological treatment 

methods. However, the traditional activated sludge process is not ideal for nitrogen and 

phosphorus removal. Thus, it is not suitable for the treatment of swine wastewater. For high-

concentration swine wastewater with a COD of 10,000 mg/L, pretreatment is required before 

aerobic treatment, and flocculant-assisted solid–liquid separation is usually used [5]. In re-

cent years, the aerobic granular sludge sequencing batch reactor (AGSBR), which is superior 

to the traditional activated sludge method, has become the first choice for wastewater treat-

ment [4]. AGSBR is operationally highly flexible, can maintain a high biomass concentration, 

has strong adaptability to impact load, and has high nitrogen and phosphorus removal ef-

ficiency, which is especially suitable for the treatment of high-concentration swine 

wastewater. In addition, Zheng et al. [43] conducted a pilot study (5 m3/d) on the application 

of a multistage biological contact oxidation system to treat high-concentration livestock and 

poultry breeding wastewater. The removal rates of COD (89.2%), ammonia nitrogen 

(69.6%), and TN (57.3%) in the primary contact oxidation tank were dominant, but the 

method usually required a long hydraulic retention time and a large space. 

4.2.2. AD 

AD can be cost-effective and energy-recycling in the treatment of swine wastewater 

with high organic matter content [44]. It converts organic matter into methane-rich biogas 

using anaerobic microorganisms and uses the heat and electricity converted by biogas to 

offset the energy loss during the treatment process. Therefore, AD has also become a 

widely used biological method in swine wastewater treatment [45]. Common AD reactors 

include traditional digesters, covered lagoons, continuously stirred tank reactors, UASB, 

sequencing batch anaerobic reactors, and anaerobic membrane bioreactors [5]. In addition 

to a single AD, it can also be combined with other methods (especially the various physi-

cochemical methods mentioned above), such as the formation of anaerobic membrane bi-

oreactors combined with membranes, which can simultaneously achieve methane pro-

duction and the removal of multiple pollutants (especially antibiotics and toxic metal ele-

ments) [11]. In this respect, Thao et al. [46] found that the removal rates of COD, BOD, 

total SS, TN, TP, and total organic carbon could reach 84.2%, 92.7%, 80.8%, 93.3%, 76.0%, 

and 90%, respectively, when the swine wastewater after AD was filtered by biochar (pre-

pared from mango leaf biomass residue) and treated by ozone catalysis. In addition, new 

breakthroughs have been made in the treatment of antibiotics and ARGs in swine 



Water 2024, 16, 661 9 of 17 
 

 

wastewater by anaerobic digesters. Zhang et al. [47] found that the total removal rates of 

antibiotics, ARGs, and mobile genetic factors in the three reactors were 65.1%–98.1%, 

3.5%–71.0%, and 26.9%–77.2%, respectively, when the antibiotics and ARGs in swine 

wastewater were removed by buried biogas digesters, UASB, and high-density polyeth-

ylene membrane-covered biogas digesters. The removal rates of UASB and high-density 

polyethylene membranes were higher than those of buried biogas plants, but the three 

digestion reactors could not effectively remove the pathogens. 

Chen et al. [48] used UASB and an anaerobic membrane bioreactor to treat swine 

wastewater, which operated continuously for 137 days. With the increase in influent con-

centration (TP 22–93 mg/L, COD 2–7 g/L), the removal rates of TP and COD were 63% and 

96%, respectively. However, it must be noted that refractory substances such as antibiotics, 

toxic metal elements, and hormones may persist after the AD process [4]. AD has been 

used as a pretreatment method in the treatment of swine wastewater using biological 

methods. Because AD requires a long hydraulic retention time to effectively stabilize the 

wastewater, it cannot efficiently remove nitrogen and phosphorus in aquaculture 

wastewater, and some refractory organics can inhibit the microbial activity in the AD pro-

cess, which may lead to a reduction in process performance [37,49]. Therefore, it can be 

combined with natural treatment, biological denitrification technology, planting, and 

breeding at the back end to achieve standard discharge and resource utilization. 

4.2.3. Anaerobic Ammonia Oxidation Treatment 

Because of the difficulty of traditional treatment methods such as the activated sludge 

process in reducing the ammonia concentration in swine wastewater to a level that meets 

discharge standards, the anaerobic ammonia oxidation (anammox) method, a new, green, 

economical, and efficient nitrogen removal process for wastewater treatment, has 

emerged as a promising option. This process can directly convert NH3–N and NO2
−–N to 

N2 under anaerobic conditions. It requires no additional organic carbon source and has a 

low sludge yield. Moreover, it reduces the occurrence of secondary pollution. Li et al. [50] 

proposed that micro-aeration and a low influent C/N ratio are key environmental factors 

for achieving anammox in livestock and aquaculture wastewater treatment plants. How-

ever, the growth time of ammonia-oxidizing bacteria is approximately 10–14 days, which 

slows down the wastewater treatment process. If there is a loss of activated sludge, the 

recovery time for the bacteria is even longer [11]. In addition, as this method mainly tar-

gets nitrogen in the wastewater, it is difficult to adapt to the interference of antibiotics, 

toxic metal elements, hormones, and other pollutants in swine wastewater. Therefore, the 

anaerobic ammonia oxidation process cannot be used directly to treat swine wastewater. 

If the nitrogen content remains high after pretreatment and other processes such as AD 

treatment, consideration can be given to combining this process. 

4.2.4. Constructed Wetlands 

Constructed wetlands are artificial equivalents of natural wetlands for the treatment 

of diluted wastewater. They consist of shallow ponds, vegetation, soil, microorganisms, 

and substrates that promote the adsorption and removal of pollutants and nutrients [51]. 

They are mainly divided into free surface flow and subsurface flow wetlands and are 

promising methods for the advanced treatment of swine wastewater. In this regard, Zhao 

Wei [8] constructed a horizontal subsurface flow constructed wetland to remove the char-

acteristic pollutants in livestock and poultry breeding wastewater. The experiment found 

that the removal rates of total organic carbon, TN, NH3–N, and TP in aquaculture 

wastewater were 84.3%, 78.6%, 82.1%, and 88.0%, respectively. At the same time, it also 

had high removal rates for antibiotics, toxic metal elements, and ARGs. Meanwhile, Bri-

enza et al. [52] established a new combined system of ammonium recovery and aerated 

constructed wetland. The core of the system was to recover nitrogen from swine 

wastewater using an NH3 stripping process and then purify it using an aerated con-

structed wetland. This method can be used as an alternative method of biological 



Water 2024, 16, 661 10 of 17 
 

 

nitrification–denitrification treatment in traditional systems. However, regardless of the 

kind of constructed wetland process, further research is needed. At present, there is still a 

lack of comprehensive life-cycle assessment analysis for constructed wetlands [53]. The 

most critical thing is solving the problem of intensive land use and optimizing process 

parameter settings to improve the economic feasibility and environmental sustainability 

of these technology combinations. 

4.2.5. Microalgae Cultivation 

The microalgae cultivation treatment of swine wastewater has mainly focused on 

treatment effectiveness and biomass accumulation [54]. Because of their strong adaptabil-

ity, microalgae are commonly employed in various wastewater treatment processes [55]. 

After the pretreatment of swine wastewater, the use of microalgae can not only easily 

achieve discharge standards but also contribute to environmental sustainability and eco-

nomic growth. In this regard, Chen et al. [56] studied the growth of three native microal-

gae strains (Chlorella AK-1, Chlorella MS-C1, and Chlorella TJ5) in untreated swine 

wastewater. They found that Chlorella AK-1 had the best tolerance and could grow in 50% 

concentration of swine wastewater. It removed 90.1%, 97.0%, and 92.8% of COD, TN, and 

TP in the wastewater, respectively, and produced significant biomass (5.45 g/L) and pro-

tein yield (0.27 g/L/d). Nevertheless, significant differences existed among microalgae spe-

cies, necessitating the selection of appropriate microalgae based on the target water body’s 

(e.g., pollutant type and concentration) compatibility. For instance, López-Sánchez et al. 

[15] mentioned in their review that mixed-nutrition microalgae, particularly those from 

the Chlorophyta phylum, such as C. vulgaris, C. regularis, and H. pluvialis, have demon-

strated effective nutrient removal capabilities in aquaculture wastewater while producing 

marketable valuable products (e.g., biomass rich in protein, pigments, and carotenoids). 

Notably, the combination of microalgae with other technologies (e.g., algae–bacteria sym-

biosis, artificial wetlands, and physical–chemical treatment methods) holds great promise. 

For example, the utilization of a low-cost, high-efficiency, environmentally friendly algae–

bacteria symbiosis system to treat pretreated swine wastewater significantly enhances sys-

tem stability, efficiently removing nitrogen, phosphorus, toxic metal elements, antibiotics, 

and other substances from the wastewater [55]. Nevertheless, as a circular biological econ-

omy approach, employing algae–bacteria symbiosis systems to manage swine wastewater 

and its posttreatment slurry remains a challenge because of three primary obstacles: en-

hancing biomass productivity, improving pollutant removal efficiency, and increasing the 

production of high-value compounds. 

Although the biological treatment methods mentioned above are effective in remov-

ing contaminants from swine wastewater to some extent, the limitations of requiring sig-

nificant treatment time and space and constraints when dealing with organic pollutants 

such as antibiotics cannot be ignored [1]. Therefore, seeking collaborative treatment 

through multiple technologies, achieving economic and environmental benefits (by fully 